
THE REPUBLIC OF THE UNION OF MYANMAR 
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY 

FINAL REPORT 

APPENDIX 



 
 

 

 

 

 

 

 

 

 

 

 
Appendix 1 Study on Disposal for Generated 

Sludge after Wastewater Treatment 

  



THE REPUBLIC OF THE UNION OF MYANMAR 
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY 

FINAL REPORT 

App-1-1 

APPENDIX1 Study on Disposal for Generated Sludge after 
Wastewater Treatment 

1. Current Situation 

The amount of sludge from the existing wastewater treatment plant (WWTP) has not yet been 

recorded by the Yangon City Development Committee (YCDC). The amount is not large 

because the sludge treatment process is not yet operational.  
[...]
Instrumentation/  
Electrical Engineer

Knowledge of SCADA, PLC Signal components. 
Knowledge of Electrical Panel and Machine maintenance. 

Other Section

Laboratory Manager Full Knowledge of Analysis Method. WWTP

FEASIBILITY STUDY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY

12O&M Recommendation (3/3)
Roles and Tasks for Main Personnel

Position Roles and Tasks Report To
Superintendent Officer 1. Full responsible Personnel for WWTP O&M

2. To Organize and lead O&M Team
3. To Organize and lead Emergency System

Deputy Head of 
Department

Operation Manager 1. To lead operator team and act as Deputy Superintendent Officer
2. To find problem and inform related team for taking action
3. To adjust machines according to information received from other 

team.  

Superintendent 
Officer

Maintenance 
Manager

1. To lead Maintenance Team
2. Routine maintenance works
3. To receive information from Operation Manager for defective items. 
4. To rectify and repair defective items as soon as possible. 

Superintendent 
Officer & 

Operation 
Manager

Laboratory Manager 1. To Lead Laboratory Team 
2. To check analysis data and inform Operation Manager
3. To do Jar Test for sludge Dewatering Unit Chemical Feeding rate 

and inform Operation Manager daily base. 

Superintendent 
Officer & 

Operation 
Manager

NOTE: This Organization is not included for SLUDGE DRYING FACILITY

FEASIBILITY STUDY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY

THE REPUBLIC OF THE UNION OF MYANMAR
DATA CLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY

FINAL REPORT

App-2-6



13Data (Present Condition)

FEASIBILITY STUDY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY

THE REPUBLIC OF THE UNION OF MYANMAR
DATA CLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY

FINAL REPORT

App-2-7



 
 

 

 

 

 

 

 

 

 

 

 
Appendix 3 Comparison of Sewer Line Route 

  



THE REPUBLIC OF THE UNION OF MYANMAR 
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY 

FINAL REPORT 

App-3-1 

APPENDIX3 COMPARISON OF SEWER LINE ROUTE 

Table 1 Comparison of Sewer Line Route 
 2 Routes 3 Rotes 5 Routes 
Schematic Image of 
each route 

 

Construction Cost 
(MMK/JPY) 

MMK 103,607,000,000
(JPY 8,281,890,000)

MMK 92,710,000,000
(JPY 7,410,860,000)

MMK 90,499,000,000 
(JPY 7,234,070,000) 

Pipe length (m) Trunk:15.3 km 
Branch: 23.3 km 

Total: 38.6 km 

Trunk: 18.1 km 
Branch: 16.3 km 

Total: 34.4 km 

Trunk: 20 km 
Branch: 13.4 km 

Total 33.4 km 

Number of shafts Total: 261 nos Total: 233 nos Total: 230 nos 

Workability - The heaviest traffic congestion during construction 
will be expected because of the longest length and the 
largest number of shaft. 

- Construction period might be also the longest. 
- Difficult to find the large number of shaft locations. 

- Total length and number of shaft are bigger than 5 
routes. 

- Length of trunk sewer will be shorter, while branch 
sewer will be longer than 5 routes. 

 

- The least traffic congestion will be expected becase 
pipe length to be installed is the shortest. 

- Construction period is also the shortest. 
- The most simple alignment for pipe jacking method 

Compatible with 
Drainage System 

The number of crossing point with drainage lines from 
north to south in CBD area is the smallest. 

The number of crossing point with drainage lines from 
north to south in CBD area is the less. 

The number of crossing point with drainage lines from 
north to south in CBD area is the biggest. 

Evaluation - Trunk sewer will be the shortest, however branch 
sewer in order to collect sewage by trunk sewer will 
be the longest. 

- Less economical due to pipe length and number of 
shafts than other alternatives. 

- Pipe length of smaller and larger diameter pipe is 
longer than 5 routes 

- Construction cost is higher than 5 routes 
- Less crossing with drainage lines  

- the lowest construction cost 
- Largest number of crossing with drainage lines 
 

 Not Recommended Not Recommended Recommended 

Note: Pipe length and number of shaft was estimated temporary for the comparison purpose only.  Construction cost was estimated roughly with unit price in the previous studies. 



 
 

 

 

 

 

 

 

 

 

 

 
Appendix 4 Capacity Calculation of the WTF 

  



ミャンマー国
ヤンゴン市下水道分野情報収集・確認調査

ファイナルレポート

Yangon Sewage 

      CALCULATION SHEET

  (MBR SYSTEM)
56,000 m3/d x 2 TRAIN

App-4-1

THE REPUBLIC OF THE UNION OF MYANMAR

FINAL REPORT
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY

APPENDIX 4



ミャンマー国
ヤンゴン市下水道分野情報収集・確認調査

ファイナルレポート

1. BASIC CONDITIONS

1-1 BASIC ITEMS

(1) Name             　　　:

(2) Land Area        　　: Approximately  2.5 ha

(3) Ground Level        : 4.70 m

(4) Inlet Pipe Invert Level : -13.50 m

(5) Land Use         　　: Existing Plant

(6) Collection System : Separate Sewer System

(7) Treatment Metho[ Sewage Treatment ] MBR System
  [ Sludge  Treatment ] Thickening   + Dewatering + Drying

(8) Effluent Discharge Point   : Yangon River

(9) Discharge Point Water Level   : 3.95 m

(10) Design Target Year      : 2040

1-2 Design Population

Design Population (STP) Proposed Project: PE (Population Equivalent)

 

Yangon Sewage

App-4-2

THE REPUBLIC OF THE UNION OF MYANMAR

FINAL REPORT
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY



ミャンマー国
ヤンゴン市下水道分野情報収集・確認調査

ファイナルレポート

2 DESIGN CALCULATION

2- DESIGN CONDITION AND CRITERIA

2-1-1 Design Sewage Flow

1) Ultimate Flow

ITEM m3/day m3/hr m3/min m3/sec

Max Daily Flow 112,000 4,667 77.78 1.296
(Q1) (Q1-D) (Q1-H) (Q1-M) (Q1-S)

Hourly Maximum 168,000 7,000 116.67 1.944
(PEAK FLOW)(Q2) (Q2-D) (Q2-H) (Q2-M) (Q2-S)

2) Train 1

ITEM m3/day m3/hr m3/min m3/sec

Max Daily Flow 56,000 2,333 38.89 0.648
(Qn1) (Qn1-D) (Qn1-H) (Qn1-M) (Qn1-S)

Hourly Maximum 84,000 3,500 58.33 0.972
(PEAK FLOW)(Q2) (Qn2-D) (Qn2-H) (Qn2-M) (Qn2-S)

3) Train 2

ITEM m3/day m3/hr m3/min m3/sec

Max Daily Flow 56,000 2,333 38.89 0.648
(Qe1) (Qe1-D) (Qe1-H) (Qe1-M) (Qe1-S)

Hourly Maximum 84,000 3,500 58.33 0.972
(PEAK FLOW)(Q2) (Qe2-D) (Qe2-H) (Qe2-M) (Qe2-S)

2-1-2 Design Sewage Quality

ITEM INFLUENT

Sewage Removal % Effluent Removal Ratio EFFLUENT Total Removal

(mg/L) (%) (mg/L) (%) (mg/L)

BOD 250 34% 165 87.9% 20 92.0%

SS 250 40% 150 96.7% 5 98.0%

COD 500 - 100

T-N (No data) 30 16% 25 25 16.7%

Secondary TreatmentPrimary Treatment

App-4-3

THE REPUBLIC OF THE UNION OF MYANMAR

FINAL REPORT
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY



ミャンマー国
ヤンゴン市下水道分野情報収集・確認調査

ファイナルレポート

2-1-3 Design Criteria 

Grit Chamber
(1) Hydraulic Load 1800

(2) Maximum Velocity 0.3

(3) Retention Time 1.5

Primary Clarifier
(1) Surface Load for Daily Average 75

(2) Water Depth 4

(3) Weir Loading 250

(4) Solid Recovery 40%

(5) Sludge Concentration 1%

(6) Settling Time 1.5

(7) BOD Recovery Rate 34%

(8) Organic Contents in Sludge 85%

Reaction Tank
(1) BOD-SS Load 0.2

(2) MLSS Concentration 8,000

(3) Return Sludge Ratio -

(4) SRT NA

(5) Water Depth 5

(6) 2.9
(7) 1.5

(8) BOD Yield 50%

(9) Dissolved BOD Rate 40%

(10) SS Sludge Yield 90%

(11) Sludge self oxidization rate 0.030

(12) Remain Oxygen in Aeration Tank 2.0

MBR (in Aeration Tank)
(1) Flux 0.70

(2) Flux at peak flow 1.40

(3) Water Depth

(4) Sludge Concentration 1.0%

Application

1%

1.5

% 90 ~95%

-

mg/l 1~2

0.3

1.5

35~75

4

250

40~50%

ITEMS UNIT

day

Calculation

-

Standard Application

m3/m2/day

m/sec

min

m3/m2/d

m 

m3/m/d

%

Oxygen Requirement kgO2/kg-substrate 1.5
Hydraulic Retention Time (HRT)

m 

8000~10000mg/l

NA

1800

0.1~0.25

% -

=MLSS

m 

%

hr

% 40~50%

% 30~60%

%

m3/m2/d

%

0.01~0.071/day

% 50~85%

m3/m2/d -

kg/kg/day

hr

App-4-4

THE REPUBLIC OF THE UNION OF MYANMAR

FINAL REPORT
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY



ミャンマー国
ヤンゴン市下水道分野情報収集・確認調査

ファイナルレポート

ApplicationITEMS UNIT Standard Application

Disinfection
(1) Retention Time 15.0

(2) NaClO Dosing Rate 5.0

(3) NaClO Concentration 10%

(1) Retention Time 5

(2) UV Transmission NA

Gravity Thickener
(1) Solid Loading for Daily Average 90

(2) Water Depth 4.0

(3) Solid Recovery 90%

(4) Sludge Concentration 4%

Mechanical Thickener
(1) Loading Capacity 120

(2) Sludge Recovery 90%

(3) 4%

(4) Polymer Dosing rate 0.3%

(5) Polymer Dilution Rate 0.2%

-1-3-8 Anaerobic Digester

Digestion Time 20

Digestion Ratio for Organic Matt 0

Organic Ratio (Inlet) 40%

Organic Ratio (Outlet) Calculation

Digested Sludge Water Content Calculation

Sludge Dewatering Unit
(1) Solid Capacity -

(2) Dewatered Sludge Water Conten 85%

(3) Sludge Recovery 90%

(4) Polymer Dosing rate (per DS) 1.5%

(5) Polymer Dilution Rate 0.2%

(6) Coagulant Dosing Rate 15.0%
(7) Coagulant Dilution Rate 16.0%

day

m3/kg 0.5

Manufacturer

90%

4~5%

m3/h/unit

80%

66.7

1.6

-

sec

%

5 or more

65

Sludge Conc %

% 90%

kg/hr/unit

%

%
20.0%
16.0%

%

%

0.3%

%

60～90

3~4

90%

2%~4%

%

80%

%

12%

mg/l

0.2%

% 0.2%

%

%

20

min

kg/m2/d

%

15

5

%

m

%

%

App-4-5

THE REPUBLIC OF THE UNION OF MYANMAR

FINAL REPORT
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY



ミャンマー国
ヤンゴン市下水道分野情報収集・確認調査

ファイナルレポート

2-2-1 MASS BALANCE CALCULATION (ULTIMATE)

 DESIGN CONDITION
Inlet Quantity (ULTIMATE) m3/d 112,000
Inlet Quantity (Train 1) 56,000
Inlet Quantity (Train 2) 56,000
Inlet SS mg/l 250
Outlet SS mg/l 5
Primary Tank Sludge Removal Rat% 40%
Concentration of Primary Sludge % 1.0%
Removal of BOD in Primary Sludg% 34.0%
BOD Yield Coefficient % 50%
Waste Sludge Solids Content % 1.0%
MLSS mg/l 8,000
Recovery Ratio of Gravity Thicken% 90%
Concentration of Gravity thickened% 4%
Recovery Ratio of Mechanical Thc% 90%
Concentration of Mechanical Thick% 4%
Recovery Ratio of Dewatering Uni% 90%
Water Contents of Sludge Cake % 85%

Train 1
INLET

Inlet Quantity m3/d 56,000
Inlet SS kg/d 14,000
Inlet SS Concntration mg/l 250
Inlet BOD Concentration mg/l 250
Inlet BOD amount kg/d 14,000
Inlet Ntrogen Concentration mg/l 30
Inlet Nitrogen Amount kg/d 1,680

Primary Clarifier (Sludge)
Primary Sludge Concentration % 1.0%
Primary Sludge Dry Solid kg/d 5,600
Primary Sludge Quantity m3/d 560
Primary Sludge BOD Quantity kg/d 4,760

App-4-6

THE REPUBLIC OF THE UNION OF MYANMAR

FINAL REPORT
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY



ミャンマー国
ヤンゴン市下水道分野情報収集・確認調査

ファイナルレポート

Reactor inlet
Flow m3/d 55,440
BOD Amount kg/d 9,240
BOD mg/l 167
SS Amount kg/d 8,400
SS mg/l 152
N Amount kg/d 27
N Concentration mg/l 0

Sludge Generation
BOD Sludge Yield 0.40
Sludge from Dissolved BOD kg/d 1,478
Sludge from SS kg/d 7,560
Sludge self Oxidization kg/d 1,608
Sludge Generation kg/d 7,431

MBR
Sludge Concentration % 1.00%
Waste Sludge DS kg/d 7,153
Waste Sludge Quantity m3/d 715

Gravity Thickener (for Primary Sludge)
Thickened Sludge DS kg/d 5,040
Thckened Sludge Quantity m3/d 126
Supernatant SS kg/d 560
Supernatant Quantity m3/d 434
Supernatant SS Concentration mg/l 1,290
Supernatant BOD Quantity kg/d 476
Supernatant N Concentration mg/l 30
Supernatant N Quantity kg/d 13
Supernatant BOD Concentration mg/l 912

App-4-7

THE REPUBLIC OF THE UNION OF MYANMAR

FINAL REPORT
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY



ミャンマー国
ヤンゴン市下水道分野情報収集・確認調査

ファイナルレポート

Mechanical Thickener (for Secondary Sludge)
Polymer Dosing Rate %-DS 0.3%
Polymer Dosing Amount kg-ss/d 21
Dilution Rate for Polymer make up% 0.2%
Dilution Water Amount m3/d 11
Thickened Sludge DS kg/d 6,709
Thckened Sludge Quantity m3/d 168
Supernatant SS kg/d 466
Supernatant Quantity m3/d 558
Supernatant SS Concentration mg/l 834
Supernatant BOD Quantity kg/d 186

Train 2
Inlet Quantity m3/d 56,000
Inlet SS kg/d 14,000
Inlet SS Concntration mg/l 250
Inlet BOD Concentration mg/l 250
Inlet BOD amount kg/d 14,000
Inlet Ntrogen Concentration mg/l 30
Inlet Nitrogen Amount kg/d 1,680

Primary Clarifier (Sludge)
Primary Sludge Concentration % 1.0%
Primary Sludge Dry Solid kg/d 8,179
Primary Sludge Quantity m3/d 818
Primary Sludge BOD Quantity kg/d 5,809

Reactor inlet
Flow m3/d 61,181
BOD Amount kg/d 11,276
BOD mg/l 184
SS Amount kg/d 12,269
SS mg/l 201
N Amount kg/d 1,658
N Concentration mg/l 27

App-4-8

THE REPUBLIC OF THE UNION OF MYANMAR

FINAL REPORT
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY



ミャンマー国
ヤンゴン市下水道分野情報収集・確認調査

ファイナルレポート

Sludge Generation
BOD Sludge Yield 0.40
Sludge from Dissolved BOD kg/d 1,804
Sludge from SS kg/d 11,042
Sludge self Oxidization kg/d 1,774
Sludge Generation kg/d 11,072

MBR
Sludge Concentration % 1.00%
Waste Sludge DS kg/d 10,766
Waste Sludge Quantity m3/d 1,077

Gravity Thickener (for Primary Sludge)
Thickened Sludge DS kg/d 7,361
Thckened Sludge Quantity m3/d 184
Supernatant SS kg/d 818
Supernatant Quantity m3/d 634
Supernatant SS Concentration mg/l 1,290
Supernatant BOD Quantity kg/d 581
Supernatant N Concentration mg/l 50
Supernatant N Quantity kg/d 32
Supernatant BOD Concentration mg/l 1,091

Mechanical Thickener (for Secondary Sludge)
Polymer Dosing Rate %-DS 0.3%
Polymer Dosing Amount kg-ss/d 32
Dilution Rate for Polymer make up% 0.2%
Dilution Water Amount m3/d 16
Thickened Sludge DS kg/d 9,721
Thckened Sludge Quantity m3/d 243
Supernatant SS kg/d 1,077
Supernatant Quantity m3/d 850
Supernatant SS Concentration mg/l 1,267
Supernatant BOD Quantity kg/d 431

App-4-9

THE REPUBLIC OF THE UNION OF MYANMAR

FINAL REPORT
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY



ミャンマー国
ヤンゴン市下水道分野情報収集・確認調査

ファイナルレポート

Thickened Mixed Sludge Tank
Sludge Concentration % 4.00%
Sludge DS kg/d 28,832
Waste Sludge Quantity m3/d 721

Dewatering Unit (Estimation)
Polymer Dosing Rate %-DS 1.50%
Polymer Dosing Amount kg-ss/d 432
Dilution Rate for Polymer make up% 0.20%
Dilution Water Amount m3/d 216
PAC Dosing Rate %-DS 15%
PAC Dosing Amount kg-ss/d 4,325
PAC Concentration % 16%
Specific Gravity - 1.2
PAC Dosing flow m3/d 22.5
Water Content of Cake % 85%
Cake　DS kg/d 30,230
Cake Quantity m3/d 202
Supernatant SS kg/d 3,359
Supernatant Quantity m3/d 758
Supernatant SS Concentration mg/l 4,431
Supernatant BOD Quantity kg/d 1,344
Supernatant N Concentration mg/l 30
Supernatant N Amount kg/d 23
Supernatant BOD Concentration mg/l 1,772

Other Water
Teated Water Reuse m3/d 4656
City Water Drain m3/d 25

Inlet Condition to Primary Clarifier
Quantity m3/d 63,915
SS kg/d 20,279
SS Concentration mg/l 317
BOD Amount kg/d 17,017
BOD Concentration mg/l 266

App-4-10

THE REPUBLIC OF THE UNION OF MYANMAR

FINAL REPORT
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY



ミャンマー国
ヤンゴン市下水道分野情報収集・確認調査

ファイナルレポート

Return from Gravity, Mechanical Thickener and Dewatering Unit 
Quantity m3/d 3,234
SS kg/d 6,279
SS Concentration mg/l 1,942
BOD  Amount kg/d 3,017
BOD Concentration mg/l 933

Effluent (Before Disinfection)
Quantity m3/d 114,829
Outlet SS Concentration mg/l 5
SS kg/d 574
BOD Concentration mg/l 20
BOD Amount kg/d 2,297

Disinfection Tank
NaClO Dosing Rate mg/l 5.00
NaClO Concentration % 12%
NaClO Dosing Amount kg/d 574
NaClO Doing Flow m3/d 4.8

Effluent (After Disinfection)
Quantity m3/d 114,834
Outlet SS Concentration mg/l 5
SS kg/d 574
BOD Concentration mg/l 20
BOD Amount kg/d 2,297

App-4-11

THE REPUBLIC OF THE UNION OF MYANMAR

FINAL REPORT
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY



ミャンマー国
ヤンゴン市下水道分野情報収集・確認調査

ファイナルレポート

Raw Water Treated Water Treated Water
Q (m3/d) 56,000 Q (m3/d) 55,440 Q (m3/d) 54,725 Q (m3/d) 54,725
BOD (mg/ 250 BOD (mg/l) 167 BOD (mg/l) 20 BOD (mg/l) 20
SS (mg/l) 250 SS (mg/l) 152 Removed BOD (kg/d) 8,146 SS (mg/l) 5 SS (mg/l) 5
BOD(kg/d 14,000 BOD(kg/d) 9,240 BOD(kg/d) 1,094 BOD(kg/d) 1,094
SS(kg/d) 14,000 SS(kg/d) 8,400 SS(kg/d) 274 SS(kg/d) 274

Q(m3/d) 560.0 Q(m3/d) 715
BOD Removal (%) 34% Solid Conc. (%) 1.00%
SS Removal (%) 40% SS (kg/d) 7,153
Solid Conc. (%) 1%
BOD (kg/d) 4,760
SS (kg/d) 5,600 Polymer

Dosing Rate (%) 0.3%
Raw Water SS (kg/d) 21